;y FST 508
- Industrial Food Waste Management

= (2 Unlts)




Course requirements

Number of units: 2 units
Lecture period: 2 hour /week(30 hours/semester)

/5% attendance Is required to qualify to sit final
examination

Grading
take home assignment 10%
A short quiz In class 20%

Final Examination 70%




Course Learning Objectives

Upon successful completion of the course
students should:

e Various wastes of Food Industries

o Effects of wastes on environment
 Oxygen demand

 Physical and Chemical treatments of waste




Course Outline

e \arious wastes of food industries I.e. solid waste and wasteer,
their treatment and disposal.

o Effect of solid waste on environment, utilization of waste fael,
[...]
w Other waste constituents, especially nitrogenous compgmurare
degraded more slowly; only a portion of these materials asasured
during the five-day test. For this reason, BOD determimsiare
sometimes made after a twenty-day incubation period andep@ted
as 20-day BOD (BOL)).

w Ultimate BOD determinations require prolonged incubapenods and
are generally only of academic interest. 37
w A typical BOD rate curve is illustrated in Figure belom[ Usie

otherwise stated, reported BOD values are always five-dapB




Biochemical Oxveen Demand

2nd stage
(nitrification)

1st stage
{carbonaceous)

BOD,mg/]

5-day BOD

] | ]

INCUBATION TIME, days
Figure: A typical BOD reaction curve for untreated wastewater.




RDiarlhamical Avviearn Narmasam A

Stagesinvolvesin Biochemical Oxygen Demand:

First-Stage Biochemical Oxygen Demand

w That part of oxygen demand associated with biochemical
oxidation of carbonaceous, as distinct fromtrogenous,
material. Usually, the greater part, if not all, of the car@ceous
material is oxidized before the second stage, or substantia
oxidation of the nitrogenous material, takes place. Nearly
always, at least a portion of the carbonaceous material is
oxidized before oxidation of nitrogenous material eventsta

Second-Stage Biochemical Oxygen Demand

w That part of the oxygen demand associated with the
biochemical oxidation of nitrogenous material. As the term
iImplies, the oxidation of the nitrogenous materials usudbtes

not start until a portion of the carbonaceous material hasn be
oxidized during the first stage. '

i -
o T0E
l...—--(/



RDiarlhamical Avviearn Narmasam A

Other BOD Terms

BOD load

w The BOD content, usually expressed in pounds per unit of,tmhe
wastewater passing into a waste treatment system or to a dbdy
water.

| mmediate biochemical oxygen demand

w |t is the initial quantity of oxygen used by polluted liquishmediately
upon being introduced into water containing dissolved exydt may
be exercised by end products of prior biochemical action pr b
chemical substances avid for oxygen.

w |[n the standard laboratory procedure, the apparent BOD for 1
minutes at 200C.

Ultimate Biochemical Oxygen Demand

w Commonly, the total quantity of oxygen required to satishynpletely
the first-stage biochemical oxygen demand.

w More strictly, the quantity of oxygen required to satisfyngaetely
both the first-stage and the second-stage biochemical evx g

demands.

:v



rl‘ﬁm:‘ﬁl n\I‘.nAl‘ nnmnnnl

w The relative pollutional strength of wastewaters is oftezasured by
the chemical oxygen demand (COD) test.

w |t IS a measure of the oxygen consuming capacity of inorganit
organic matter present in water or wastewater. It is expess the
amount of oxygen consumed froenchemical oxidant in a specific
test. It does not differentiate between stable and unstafganic
matter and thus does not necessarily correlate with biomam
oxygen demand.

w There are two procedures for the test, the oxygen demand as
measured by this test is based upon chemical reactions betihe
constituents in the wastewater and the test reagents, asacedto
biochemical reactions which are measured by BOD analysis.

w Because some wastewater constituents are not biologically
degradable but can be chemically oxidized, COD values agbei
than BOD values. However, the relative rapidity - two houss five
days - of the COD test makes it useful for routinely monitgrin
wastewater discharges. .

w Correlation factors between COD and BOD can gen rally be
established for each individual waste stream o T 2




Calenilatianec in Ovvoen NDNemmand

w Analytical results fromthe BOD or COD test are expressed as
milligrams per liter (mgll) - i.e., the milligrams of dissad oxygen
consumed under test conditions per liter of wastewater.

w Organic loads contained in industrial effluents are fredlye
expressed as pounds of BOD. Laboratory data (mg/l) may be
converted to organic loads (Ibs) by the following equation:

pounds BOD =CxVx8.34
1,000,000

Where

C = concentration (mg/l or ppm BOD)
V = volume of wastewater (gallons) _
8.34 = weight, in pounds, of one gallon of Wa,er




Calculations in Waste Effluent

load = population = per capita load

population (inhab) x per capita load (g/inhab.d)

load (ke/d) =

1000(g/kg)
or
load = concentration = How
concentration (g/m’) x flow (m*/d)
load (ke/d) =
oad (ke/d) 1000 (g/kg)
Note: g/m’ = mg/L

concentration = load/flow

load (ke/d) = 1000 (g/kg)

concentration (g/m’) = fow (m*/d)
ow (m




Calculations in Waste Effluent

Note

1 cubic Meter (M3) = 1000 Litres

1 Kg = 1000g

| day = 24 hours = 1440 minutes = 86400 seconds

mg/L= g/m3




Calculations in Waste Effluent

Calculate the total nitrogen load in the influent to a WWTP, given that:

* concentration = 45 mgN/L
* flow=50L/s

Solution:

Expressing flow in m*/d, :

_ 50L/s x 86400 s/d

Q 1000 L/m’

The nitrogen load 1s:

45 g/m’ % 4320 m’ /d

— 194 kgN/d
1000 g/kg en/

load =

b) In the same works, calculate the total phosphorus concentration in the in-
fluent, given that the influent load is 40 keP/d.

40 kg/d = 1000 g/ke

=93 pP/m" = 9.3 meP/L
4320m°/d eb/ eb/

concentration =




Calculations in Waste Effluent

Population Equivalent

Population equivalent (PE) is an important parameter for characterising indus-
trial wastewaters. PE reflects the equivalence between the polluting potential of an
industry (commonly in terms of biodegradable organic matter) and a certain pop-
ulation, which produces the same polluting load. For instance, when an industry
is said to have a population equivalent of 20,000 habitants, it 1s the equivalent to
saving that the BOD load of the industrial effluent corresponds to the load gener-

ated by a community with a population of 20,000 inhabitants. The formula for the
calculation of population equivalent based on BOD 1is:

BOD leoad from idustry (kg/d)
per capita BOD load (kg/inhab.d)

PE (population equivalent) =

In the case of adopting the value frequently used in the international literature
for the per capita BOD load of 54 ¢eBOD/inhab.d, PE may be calculated by:

BOD load from industry (kg/d)

PE (population equivalent) = 0.054 (ke/inhab.d)
: inhab.




Calculations in Waste Effluent

Calculate the Population Equivalent (PE) of an industry that has the following
data:

* flow=120m’/d
» BOD concentration = 2000 mg/L

Solution:

The BOD load is:
120m’ /d = 2000 g/m’

load = flow x concentration = 1000 5/kg = 240 keBOD/d
The Population Equivalent is:
load 240 ke/d :
P B8 _ 4,444 inhab

~ per capita load ~ 0.054 kg/hab.d

Thus, the wastewater from this industry has a polluting potential (in terms of
BOD) equivalent to a population of 4.444 inhabitants. b



Calculations in Waste Effluent

Estimation of BOD in Industrial Waters
Example

A slaughterhouse processes 30 heads of cattle and 50 pigs per dav. Estimate
the characteristics of the effluent.

Solution:

Using the table of industrial wastewater characteristics (Table 2.28). and adopt-
ing an average value of 3.0 kgBOD /cattle slaughtered (1 cow = 2.5 pigs)

a) BOD load produced

3 kgBOD 30 cow

'S: = 90 keDBO/d
= cow d 5 /
: 3 keDBO 50 pi
—pigs: gD_ - e 60 keDBO/d
2.5 pigs d

—total: 90+ 60 = 150 keBOD/d
b) Population Equivalent (PE)

BODload 150kegDBO/d

PE = =<
per capita BODload  0.054 kgDBO/inhab.d

= 2.77 inhab




Calculations in Waste Effluent

¢) Wastewater flow

Using Table 2.28, and adopting an average value of 2.0 m’/cattle slaughtered
(or for 2.5 pigs slaughtered):

d)

2.0m" 30
—COWS: o : it =60m’/d
COW d
. 20m’ S0pi
—pigs: m 2P som? Jd
25pies  d

—total: 60+ 40 = 100 m’/d
BOD concentration in the wastewater

i load 150 ke/d BOD
concentration — —— =

flow  100m®/d

= 1,500 mg/L

1000 g/keg = 1,500 g/m’

‘:. ;&-u:

W T .-



WASTE WATER
TREATMENT PROCESSES




Introduction

w \Wastewater treatment broadly consists of four major steps —
w Preliminary Treatment
w Primary treatment
w. Secondary treatment

w Tertiary Treatment
Level Removal
Preliminary =  (Coarse suspended solids (larger material and sand)
Primary = Settleable suspended solids

«  Particulate (suspended) BOD (associated to the organic matter
component of the settleable suspended solids)

Particulate (suspended) BOD (associated to the particulate
organic matter present in the raw sewage, or to the non settleable
particulate organic matter, not removed in the possibly existing

primary treatment)
« Soluble BOD (associated to the organic matter in the form of

dissolved solids)

Tertiary « Nutrients
« Pathogenic organisms

« Non-biodegradable compounds
« Metals

* Inorganic dissolved solids

«  Remaining suspended solids

Secondary




Removal Efficiency

The removal efficiency of a pollutant 1n the treatment or in a treatment stage 1s
given by the formula:

=
100 (4.1)

‘0

where:
E = removal efficiency (% )
C, = influent concentration of the pollutant (mg/L)
C,. = effluent concentration of the pollutant (mg/L)

Example

In a primary WWTP, the waste water before entering a
sedimentation tank had a BOD of Concentration of 400 mg/L
and after treatment had 120 mg/L. Calculate the efficiency of

the Sedimentation Tank.




Draliminarv freatmaent

w Preliminary treatment is required to remove the coarse solids and
other large materials fromaw wastewater.

w The operations include use of screens and grates for removal of
large materials, comminutors for grinding of coarse solids, pre-
aeration for odour control.

w Sometimes pktorrection and removal of oil & grease is also done.

SCREENM GRIT CHAMBER FLOW
MEASUREMENT

f///ﬁ ==

d
shase phass




Drvimaavryz Fraabtrmanmd

w Primary wastewater treatment, at times, is the first stepha t
wastewater treatment process or it may be the second step after the
preliminary treatment.

w |t involves physical separation of suspended solids (total suspended
solids) fromthe wastewater using primary clarifiers.

w The objective of primary treatment is to remove ®fttle-able
organic and inorganic solidsby sedimentation and removal of
materials that float (scum) by skimming.

w Some organic nitrogen, organic phosphorus, and heavy metals
associated with solids are removed during primary sedimentation
but colloidal and dissolved constituents are not affected.

w The effluent fromprimary sedimentation units is refer e&'t as

primary effluent.




®
Drirmaryv ¥froatrmoant

w Sedimentation chambers are tt

main units involved in primary<— r,:,:—;

treatment but various auxiliar
processes such as fine screenir
flocculation and floatation may
also be used.

w The second step may be chemice
treatment (generally with lime and
alum) which is sometimes precede:
by flocculation.

w The purpose is to remove metal:
by precipitation but it also removes
some associated colloidal BOD

w The process generates chemical
sludge.

PRIMARY SEDIMENTATION TANK

—I_::
T

1 i._:'—tj =
_.—'-.___.-"'

m— —

—

f

o

SEPTIC TANK
|__:I.'.b |:| |:| [ [:T:}
~
S1LUCHA uncEe



Primarv treatment

Primary treatment involves various physical-chemical
Pr OCESSES..

Flocculation - a physico-chemical process for the aggregation of coéeplila
colloidal and finely divided suspended matter by physicakimg or chemical
coagulant aids. The process involves mixing of wastewdateam with coagulants in
a rapid mix tank, which is then passed on to the flocculatiasi

Sedimentation - this process is aimed to remove easy to settle solids. Ssdanon
chambers may also include baffles and oil skimmers to rengogase and floatable
solids and may include mechanical scrapers for removalunfge at the bottom of
the Chamber Coagulant Flacculant Destabilized

. Wistowaicr Parficles
Industrial

Wastowator /
Treated
I'l'l.'aat-awatar

—h _.I_

o

Wastowator

Sludge

Coagulation Flocculation Sedimentation



Primaryv treatment

Dissolved Air Floatation - air-
bubbles are introduced into the waste

water, they attach themselves to the_ =
particles, thus causing thetu float. !ﬂ-‘f =
This process of diffused air flotaticgz 2

can be used to remove suspend 7T
solids and dispersed oil and grecs “7g
from oily wastewater. —

Clarification- in a clarifier,
wastewater is allowed to flow slowks
and uniformly, permitting the SO|I -
to settle down. The clarified watgll J=aa == = a8 S e
flows from the top of the clarifier | |
over the weir. Solids get collected at
the bottom and sludge are
periodically removed, dewatered and
safely disposed.




Yt o = on 2 e s = e A e ds

Chemical treatment processes.

Chemical treatment may be used at any stage in the treatment process as
and when required (preferably before biological treatment as it removes
toxic chemicals which may kill the microbes). Mainly used methods are:
Neutralization- incoming untreated wastewater has a wide range of
PH. Neutralization is the process used for adjusting tptbptimize
treatment efficiency. Acids such as sulphuric or hydrochloric may be
added to reduce phHr alkalis such as dehydrated lime or sodium
hydroxide may be added to raise pHlues.

Precipitation - precipitation is carried out in two steps: in the first
step, precipitants are mixed with wastewater allowing the formation
of insoluble metal precipitants; in the second step, precipitatadlsne
are removed fronwastewater through clarification and/or filtration
and the resulting sludge are properly treated, recycled or di d.




Secondary treatment

w This process involves decomposition of suspended and dissolved
organic matter in waste water using microbes.

w The mainly used biological treatment processes are activated sludge
process or the biological filtration methods.

w Biological treatment can be aerobic, anaerobic or facultative.

Biological treatment Process




Secondaryv treatment

Activated sludge process

A continuous flow, aerobic biological treatment process that involves suspended growth
of aerobic micro-organisms to biodegrade organic contaminants.

Influent is introduced in the aeration basin and allowed to mix with the comtet
suspension of aerobic microbes is maintained in the aeration tank.

A series of biochemical reactions in the basin degrade the organics and gemeveaieo
mass. Microorganisms oxidize the matter into carbon dioxide and water using the
supplied oxygen.

These organisms agglomerate colloidal and particulate solids. The mixturssisdoi a
settling tank or a clarifier where micro-organisms are separated fiertreéated water.

The settled solids are recycled back to the aeration tank to maintagdesaed
concentration of micro-organisms in the reactor and some of the excess a@ident to
sludge handling facilities comprssed i clarfor

inlet

recirculation | l extracted sludge



CSecondarv treatment
Biological filters

. . . . ) Domed
These filters are biological reactors filled w f'pord Enclosure
media which provide a surface that is repeate¢ Diswibuter /f,, ‘

exposed to wastewater and air and on whic L
microbial layer can grow. The two most comm
types of biological filters are;

a) Trickling Filters: in trickling filters treatmen
Is provide by a fixed film of microbes thi 4
forms on the surface which adsorbs orge infuent .
particles and degrades them aerobic:
Wastewater is distributed over a bed made
rock or plastic and flows over the media

gravity.

b) Rotating Biological Contractor (RBC): the
setup consists of a series of discs; about ¢
of the area is immersed in wastewater. -
RBC provides a surface for microbial slime
layer. The alternating immersion and aeration
of a given portion of the disc enhances growth
of the attached micro-organisms and facilitates
oxidation of organic matter in a relatively short
time and provides a high degree of treatment




Tarvfiarvy froatmaoant

w Tertiary treatment is the final cleaning
process that Iimproves wastewater
quality before it is reused, recycled C rertiary treatment of wastewater
discharged to the environment.

filtering

water from control panel

w Tertiary treatment can  iNVOIVE secondary

treatment

physical-chemical separatiol 17ugh
techniques such as activated carb:

adsorption, flocculation/precipitation ~&
membranes filtration, ion exchange 7
de-chlorination and reverse osmosis. e {

drain —1_||| media